
 

DRAFT  

DOWNRIVER WASTEWATER 

TREATMENT FACILITY - 

ULTRAVIOLET DISINFECTION SYSTEM 

REPLACEMENT    

Clean Water State Revolving Fund 

B&V PROJECT NO. 415050 

B&V FILE NO. 30.2100  

PREPARED FOR 

 

Downriver Utility Wastewater Authority 

29 MARCH 2023 

  

©
B

la
c
k
 &

 V
e

a
tc

h
 H

o
ld

in
g

 C
o

m
p

a
n

y
 2

0
2

0
. 

A
ll
 r

ig
h

ts
 r

e
se

rv
e

d
. 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 

1.0 Background ........................................................................................................................ 1-1 

1.1 Study and Services Areas ................................................................................................. 1-1 
[...]
0.15 μg/m3  Not to be exceeded 

Nitrogen Dioxide 
(NO2) 

Primary 1 hour 100 ppb 98th percentile of 1-hour daily 
maximum concentrations, 
averaged over 3 years 

Primary and 
secondary 

1 year 53 ppb  Annual Mean 

Ozone (O3) Primary and 8 hours 0.070 ppm (1) Annual fourth-highest daily 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-4 
 

secondary maximum 8-hour concentration, 
averaged over 3 years 

Particle 
Pollution 
(PM) 

PM2.5 Primary 1 year 12.0 μg/m3 annual mean, averaged over 3 
years 

Secondary 1 year 15.0 μg/m3 annual mean, averaged over 3 
years 

Primary and 
secondary 

24 hours 35 μg/m3 98th percentile, averaged over 3 
years 

PM10 Primary and 
secondary 

24 hours 150 μg/m3 Not to be exceeded more than 
once per year on average over 3 
years 

Sulfur Dioxide (SO2) Primary 1 hour 75 ppb (2) 99th percentile of 1-hour daily 
maximum concentrations, 
averaged over 3 years 

Secondary 3 hours 0.5 ppm Not to be exceeded more than 
once per year 

Notes: 
1. Final rule signed October 1, 2015, and effective December 28, 2015. The previous (2008) O3 standards are not 
revoked and remain in effect for designated areas. Additionally, some areas may have certain continuing 
implementation obligations under the prior revoked 1-hour (1979) and 8-hour (1997) O3 standards. 
2. The previous SO2 standards (0.14 ppm 24-hour and 0.03 ppm annual) will additionally remain in effect in 
certain areas: (1) any area for which it is not yet 1 year since the effective date of designation under the current 
(2010) standards, and (2)any area for which an implementation plan providing for attainment of the current 
(2010) standard has not been submitted and approved and which is designated nonattainment under the 
previous SO2 standards or is not meeting the requirements of a SIP call under the previous SO2 standards (40 
CFR 50.4(3)).  A SIP call is an EPA action requiring a state to resubmit all or part of its State Implementation Plan 
to demonstrate attainment of the required NAAQS. 

EGLE conducts air quality monitoring throughout the state in accordance with EPA standards. Non-

attainment areas exceed the concentrations outlined in the NAAQS standards. The EGLE monitors these 

standards as part of the Air Quality Division, EGLE is working on a web portal (MIEnviro Poral for Air) to 

show the results from the Air Monitoring Stations. The following data is taken from the EPA’s interactive 

map called AirData Air Quality Monitors on GIS. According to the EPA, the DWTF resides in two non-

attainment areas according to the current 2015 standards. An Ozone Non-Attainment Area exists for the 

Detroit metropolitan area which includes the 13 communities in the Service Area. A Sulfur Dioxide Non-

Attainment area exists that exceeds the 1-hour limit within the Detroit Metropolitan area along the 

Detroit River. This area includes the entire City of River Rouge, City of Ecorse, City of Wyandotte, and 

City of Riverview. Portions of Brownstown Township, City of Southgate, City of Lincoln Park, and City of 

Allen Park reside in the Sulfur Dioxide Non-Attainment area. 

There is no portion of this project that will have significant effect on the local air quality.  

1.3.3 Wetlands 

The Fish and Wildlife Service’s National Wetlands Inventory Mapper was used to identify wetland within 

the Service area. There are a few areas designated as a Freshwater Forested/Shrub Wetland and Lakes 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-5 
 

as seen in Appendix F. There are ash lagoons located on the western end of the DWTF property that are 

small man-made wetlands. There are no regulated wetlands on the DWTF site.  

1.3.4 Great Lakes Shorelands, Coastal Zones, and Coastal Management Areas 

DWTF is located approximately 1,200 feet from the shoreline of the Detroit River, which serves as the 

coastal waterway between Canada and the United States. The coastal zone boundary defined by 

Michigan, generally extends a minimum of 1,000 feet inland from the Ordinary High Water Mark of the 

Great Lakes and connecting channels. This project does not impact the coastal zone as all modifications 

are limited to within the DWTF site.  

There are streams, wetlands, and waters in the vicinity of the project, however, no impacts to these 

waterways are anticipated. This project does not involve the construction of any structure in or over any 

navigable waters.  

1.3.5 Floodplains 

Floodplains are defined by the Federal Emergency Management Agency (FEMA) floodplain maps 

through the National Flood Hazard (NFHL) Viewer. A figure in Appendix F, shows the floodplain 

boundaries for the different flood zone designations. The DWTF site is not located within a delineated 

floodplain area.  

1.3.6 Natural or Wild and Scenic Rivers 

The DWTF is located approximately 1,200 feet from the shoreline of the Detroit River but that is not 

defined as a Natural or Wild and Scenic River.  

1.3.7 Major Surface Waters 

The Detroit River is the only surface water near the DWTF and currently receives the treated effluent. 

There will be no change in treatment processes that will affect the effluent to this surface water.   

1.3.8 Topography  

The DWTF is approximately 581 feet above sea level with a flat topography.  

1.3.9 Geology  

The surface geology of Southeast Michigan is characterized by two broad zones, a lowland zone and hill 

zone. These zones parallel each other in a northeast-southwest direction through the length of the 

region. The lowland zone, a belt of low, flat lands, varying in width from 20 to 30 miles, lies between the 

Great Lakes shoreline and the edge of the zone of hills and valleys. This lowland is composed mainly of 

clay and sand deposits. The Study Area is located entirely within the lowland zone. A map of the 

geological deposits in the services area can be seen in Appendix F. 

1.3.10 Soil Types 

The planning area includes soils classified as USA Soils Hydrogeological Group A, Group A/D, Group B, 

Group B/D, Group C, and Group C/D. The soil distribution within the planning area is shown in Appendix 

F. According to the U.S. Soil Conservation Service, the area around the DWTF contains soils of the 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-6 
 

Pewamo-Blout association. These soils are classified as almost level and gently sloping, somewhat to 

very poorly drained soils with moderately fine textured and fine textured subsoil. 

1.3.11 Agricultural Resources 

There is no agricultural land in the vicinity of the DWTF site.  

1.3.12 Fauna and Flora 

A species list was obtained from the Michigan Ecological Services Field Office of the United States Fish 

and Wildlife Service, using the Information for Planning and Consultation (iPAC) tool. Eleven listed 

species were identified as endangered, threatened, or candidate as Shown in Table 1-3. 

Table 1-3 Federally Threatened and Endangered Species 

Species  Status 

Indiana Bat Endangered 

Northern Long-eared Bat Threatened 

Tricolored Bat Proposed Endangered 

Piping Plover (Bird) Endangered 

Red Knot (Bird) Threatened 

Eastern Massasauga (Reptile) Threatened  

Northern Riffleshell (Clam) Endangered 

Snuffbox Mussel (Clam) Endangered 

Monarch Butterfly Candidate 

Eastern Prairie Fringed Orchid Threatened  

There were no identified critical habitats in the service area.  

1.4 Existing System 
The DWTF was originally constructed in 1938 as a primary treatment plant with solids incineration. The 

facility has undergone expansions and upgrades in 1964, 1970, 1975, and 1989. In the early 1990s, a 

State Revolving Fund (SRF) Project Plan was completed, resulting in construction of numerous 

improvement expansion projects, including improvements required to accommodate a peak flow of 225 

MGD.   

1.4.1 Wastewater Treatment and Condition of Facilities 

The DWTF utilizes preliminary, primary, secondary, and disinfection treatment processes to treat 

sewage prior to discharging treated effluent to the Trenton Channel of the Detroit River. The DWTF is an 

oxygen activated sludge (OAS) facility providing secondary wastewater treatment. The treatment plant’s 

typical dry weather flows range from 30-60 million gallons per day (MGD). However, the treatment plant 

has the capacity to fully treat 137.5 MGD, and the capability to process up to 225 MGD during extreme 

wet weather events.   



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-7 
 

Preliminary treatment consists of influent pumping, screening and grit removal. After grit removal, 

wastewater enters the primary treatment facilities. In the primary treatment facilities, there are seven 

(7) primary settling tanks with ferric chloride and anionic polymer feed capabilities. DUWA uses ferric 

chloride for phosphorus removal.  

During wet weather conditions, preliminary treatment flow in excess of 150 MGD and up to 225 MGD is 

pumped by the Tunnel Pump Station. The Tunnel Pump Station bypasses excess preliminary treatment 

flow from primary treatment and re-introduces the flow into primary treatment effluent flow before the 

low lift pump station. The low lift pump station has a pumping capacity of 200 MGD and pumps flow 

into the secondary treatment process. Secondary treatment consists of pure oxygen fed activated 

sludge processing and final settling.  Wastewater from the secondary treatment process is conveyed by 

gravity to the UV disinfection system, which is the final step in the treatment process. 

1.4.2 Design Capacity  

The DWTF design flow rates and characteristics on DWTF influent wastewater are included in Table 1-4. 

Table 1-4 DWTF Design Parameters 

Parameter Value Unit 

Minimum Flow 25 mgd 

Dry Weather Flow 45 mgd 

Average Annual Flow 65 mgd 

Maximum Rated Flow 150 mgd 

Secondary Treatment Capacity 137.5 mgd 

Disinfection Rated Capacity (sustained) 175 mgd 

Disinfection Rated Capacity (intermittent) 225 mgd 

Average BOD Loading 68,300 lbs/day 

Average TSS Loading 97,200 lbs/day 

Maximum Month BOD Loading 85,300 lbs/day 

Maximum Month TSS Loading 143,800 lbs/day 

1.4.3 Disinfection 

Disinfection treatment reduces and breaks down the microorganism populations in the wastewater 

before discharge into the Trenton Channel of the Detroit River. DUWA’s existing ultraviolet (UV) 

disinfection system consists of Trojan UV4000 equipment installed in the late 1990s manufactured by 

Trojan Technologies (Trojan).  The DWTF disinfects sustained flows of 175 MGD of primary and 

secondary effluents before they are discharged to the main plant outfall.  Wastewater flows greater 

than 175 MGD may be discharged to the Southgate-Wyandotte Outfall to the east, by cresting over the 

emergency overflow weir gates.  The current practice is to operate two channels during dry weather 

flow conditions. Once flows exceed 87.5 MGD, which typically occurs during wet weather conditions, 

operating staff place one or both remaining (standby) channels in service. This system was designed to 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-8 
 

disinfect up to 225 MGD during intermittent wet weather flows for short periods. The DWTF maintains 

disinfection compliance during dry and wet weather events with the existing system.   

Wastewater is conveyed through the system by gravity with the downstream hydraulic elevation 

controlled by a static weir located downstream of the UV disinfection system.  Treated primary and/or 

secondary effluent enters the common UV influent channel from Junction and Bypass Chambers.  

Wastewater flows eastward through one or more of the four UV channels.  Wastewater is discharged 

from the in-service UV reactor-channels and flow back towards the south in the common UV effluent 

channel.  The majority of the flows will continue southward to the main plant outfall.   

The UV disinfection system is housed in an enclosed area adjacent to the Administration Building and 

consists of five concrete channels; however, only four channels are currently equipped with modules of 

Trojan UV4000 lamps. A fifth channel is empty and available for expansion of the system. Each channel 

is equipped with slide gates located at both the upstream and downstream ends.  Each UV module 

consists of two banks of nine (9) racks, with ten (10) lamps per rack, for a total of 90 lamps per module 

and 180 lamps per channel, or 720 lamps total.  

The lamps have variable intensity capability between 30% and 100% of the maximum output capacity of 

2800 watts/lamp.  Power is supplied by one Power Distribution Center (PDC) for each of the eight banks.  

The power is carried through electronic ballasts (one per lamp) that are cooled by a circulating cooling 

system.  

There are several control gate types associated with the Disinfection system.   

• UV Channel Gates: Each UV channel is equipped with an inlet gate, an outlet gate, and a drain 
valve.    

• Emergency Overflow: There are two Emergency Overflow Relief Weir Gates. These weir gates 
are used to allow the effluent from the UV System to flow to the Southgate-Wyandotte Outfall 
in the case of extremely high influent flow or high river elevation.    

• Other Control Chamber Gates, Junction Chamber Gates, and Bypass Chamber Gates.  

Flow streams within the UV treatment process include:  

• Phosphoric Acid (lamp sleeve cleaning) - disabled due to operational issues.  Originally this 
system was used to clean the quartz sleeves to maintain the transfer of the UV into the water.  
The cleaning system comprises of hollow collars that contain the cleaning solution.  Staff 
indicated that grit would get imbedded into the collar and scratch the sleeve.   

• Glycol (lamp ballast cooling system) - the medium pressure lamp technology generates heat that 
has to be dissipated to maintain the life of ballasts.  The glycol acts as a heat exchanger 
removing the heat from the ballast and transferring it into the water. 

Flow streams from the UV treatment process include Plant Effluent.   

The major equipment associated with the existing UV system is summarized in Table 1-5 and further 

detailed herein:  

 

 



Downriver Utility Wastewater Authority | Ultraviolet Disinfection System Replacement 

BLACK & VEATCH | Background 1-9 
 

Table 1-5 Existing UV System Design Data 

Description Design Features 

No./Type 4 – Trojan UV400 

Quantity of Lamps 720 

Length of Submerged Outfall Sewer  2,900 ft 

Diameter of Outfall Sewer 7 ft 

Peak Disinfection Flow 175 mgd 

Design Disinfection Dose 20,000 mw. Sec/cm2 

There are four UV channels; each is 41’ long, 6’-2” wide and 15’-8” in overall channel height.  Water 

depths vary with influent flows; a fixed position outlet weir maintains the minimum water depth.  The 

reactor chamber within each channel is 15’-8” in length and approximately 4’-8” in both width and 

height.  

1.4.4 Sludge Handling and Disposal 

Primary sludge is pumped to gravity thickeners for co-processing with wasted secondary biosolids from 

the OAS process. Secondary waste activated sludge (WAS) is pumped to the gravity thickeners.  

Thickened biosolids, typically 2 to 3 % total solids (TS), are pumped to the Solids Handling Building for 

dewatering and drying (pending treatment type) and cake conveyance to the enclosed truck loading bay. 

Raw (undigested) cake biosolids (typical range of 23 to 31+%TS) are hauled away in double-hitch gravel 

train trailers (55-ton loads) to landfill(s) for disposal when only dewatered. It should be recognized that 

DUWA is nearing completion of a Dryer Project that will improve the drying facility to produce sludge 